VAMontezuma

LIFE ORGANIZED

OWNER'S MANUAL
31" 2-DRAWER UTILITY CART

MANUEL DU PROPRIETAIRE
CHARIOT UTILITAIRE 31" A 2TIROIRS

MANUAL DEL USUARIO
CARRITO UTILITARIO DE 2 CAJONES DE 31"

MUC3102WB
www.montezumastorage.com




LIFE ORGANIZED

Montezuma is committed to helping you succeed in both your work
and personal life by being organized, prepared and equipped with
the right tools, gear and home supplies at your finger tips.

We are here to ensure that your life is organized.

Thank you for your purchase of this Montezuma Mobile Work Cart.

ATTENTION

TO REDUCE THE RISK OF INJURY, THE USER MUST READ AND
UNDERSTAND THIS INSTRUCTION MANUAL BEFORE USING THIS
PRODUCT FOR THE FIRST TIME. SAVE THESE INSTRUCTIONS FOR
FUTURE REFERENCE.

Fill in the following information and retain
this owner's manual for future reference:

MODEL(S):

DATE OF PURCHASE:
PLACE OF PURCHASE:
RECEIPT NO:

VAMontezuma




SPECIFICATIONS

MAXIMUM PRODUCT WEIGHT (INCLUDING CONTENTS): 600 Ib (272 kg)
MAXIMUM DRAWER WEIGHT: 100 Ib (45 kg)
MAXIMUM BOTTOM WEIGHT: 200 Ib (90.7 kg)




MAINTENANCE

Periodically clean the drawer fronts, trim, and other surfaces with mild detergent and water.
Lubricate the casters with high quality bearing grease (annually/yearly).

Lubricate the slides (twice a year) with a product like WD40 or other quality lubricant. This
is especially important in low temperatures, which can cause the bearing to become stiff.

Grease and oil can be removed with most standard cleaning fluids. For safety, use a
nonflammable cleaning fluid.

Check the cart regularly to ensure the casters move freely and that the drawer slides are
functioning properly.

SAFETY

Do not exceed the maximum weight limits described in this manual. Overloading the cart
could cause it to tip, collapse or damage the drawer slides.

Balance the load of the cart to avoid tipping. Maximum weight limits given in this manual
are for specific sections of the cart and are based on evenly distributed weights for that
section.

Do not move the cart with the drawer extended. This could cause the cart to become
unstable and tip.

Keep the cart on a level surface. Do not load, unload or park the cart on an incline. The
cart could become unbalanced and tip, resulting in injury.

Lock the cart's casters when it is not being moved.

Do not modify this cart in any way. Drilling holes or modifications of any kind will lower the
load capacities, which have been tested, and could cause the cart to collapse.

Keep children and bystanders away while loading, unloading or moving the cart.

Transport the cart when it is empty. Secure it properly during transport. Do not mount the
cart to the bed of a truck or any other moving object.

Do not use the drawer or shelves as steps. Do not stand on the cart. The cart could tip or
a shelf could collapse, which may cause serious injury.

VAMontezuma




PARTS LIST ’
&

Keys are taped
on the inside
of the drawer

REF DESCRIPTION PART NUMBER QTYy
1 Side Handle 306158 1
2 M6x12 Hex Bolt 321051 4
3  M6x12 Phillips Head Bolt 320323 40
4  Swivel Caster 302278 2
5 Washer 324008 16
6 MB8x20 Hex Bolt 321024 20
7 Liner 552467 2
8 Drawer Liner 552098 2
9 Rigid Caster 302277 2
10 Lock and Key (1201-1210) 304082 1
11 Side Set 300022-300023 2
12  Washer 324002 4

To order replacement parts, email service@montezumastorage.com or call 1-800-459-4409
(Monday—-Friday, 8:00 am—4:30 pm, CST). Have the part number and quantity ready.
Replacement keys may be ordered using the code that appears on the face of the lock.

Not all parts are covered under warranty. Those parts not covered can be purchased.

VAMontezuma




ASSEMBLY

FULLY ASSEMBLE THE CART PER THE FOLLOWING INSTRUCTIONS. DO NOT
ASSUME HOW THE PART SHOULD BE ASSEMBLED. DO NOT LEAVE OFF PARTS.

DO NOT USE POWER TOOLS TO ASSEMBLE THE CART. USE HAND WRENCHES
TO TIGHTEN ALL OF THE NUTS AND BOLTS.

ATTACH THE LEGS TO THE CART BODY AND BOTTOM TRAY

Using 2 people, turn the 2 drawer cart body upside down on a soft surface to protect the
finish. Make sure the drawers are completely closed and locked before turning the cart
body upside down.

Position the legs (#3) over the holes on the upper part of the cart body. Attach the each
leg to the cart body with (6) M6 x 12 Phillips Head Bolts (#2) and tighten.

Using 2 people, position the bottom tray close to the bottom of the legs and attach the
bottom of the leg inside the inverted tray using (4) M6 x 12 Phillips Head Bolts (#2) per
leg and tighten, (do not over tighten).

Bottom Tray

A A~
s 1
»
Legs | - M6x12 Phillips
- Head Bolt
LN - | _ -
,:: =
L )‘;‘
-~ -

M6x12
Hex Bolt -

Side
Handle

VAMuontezuma




CASTER INSTALLATION

With the cart still upside down, position the two swivel casters (#5) on the left side of the
cart body - when the front of the cart is facing you - per the illustration.

Insert the M8 x 20 hex bolts (#7) through the washers (#86), then though the holes in the
caster plate and through the holes in the bottom of the cart tray. Repeat for the remaining
two fixed casters.

Tighten securely, (do not over tighten).

With 2 people, turn the cart upright. Position the handle over the holes on the same side
of the cart with the swivel casters (should be the right side of the cart when it is upright
and facing you), and attach with the M6 x 12 hex bolts (#2). Tighten securely (do not over
tighten).

M8x20 Hex Bolt

h

——t——=

Swivel Caster Washer

Rigid Caster

VAMontezuma



INSTALLATION OF A 30" X 15" MONTEZUMA TRIANGLE TOOLBOX
Note: The triangle box is sold separately.

Warning: The Triangle toolbox should be fastened to the top of the cart to prevent
accidental tipping that could result in injury or property damage.

After all packaging has been removed, install the side handles.
Remove the (4) rubber plugs from the bottom of the Triangle toolbox .

With the lid securely closed, with 2 people, using the side handles - lift the Triangle
toolbox onto the cart so both items face in the same direction - per the illustration.

There are holes in each corner of the toolbox and corresponding holes with welded in
nuts in the cart.

To attach the 30" Triangle toolbox to the cart, line up the holes in the corners of the box
with the holes in the corners of the cart attach the toolbox to the cart using (4) M8 x 20
Hex Bolts (#7). Tighten securely but do not over tighten.

8x20 Hex Bolt

VAMuontezuma




RAISE AND RELEASE
DRAWER FRONTS

These units are equipped with raise and release drawer fronts. To
open, lift up on the drawer front while pulling towards you. To close,
shut the drawer firmly until the latch engages.

If the drawer does not stay closed, the hook may be bent, or it may
be rubbing against the drawer slides. To fix this problem, lightly bend Lift
the hook until the drawer will engage in the slide.

DRAWER REMOVAL

Pull the drawer out so that it's almost fully extended. Push up on the black release lever
on one side, while pushing down on the black release lever on the other side. While
holding the levers in these positions, pull the drawer outward until it is released from the
drawer slide.

ONE SIDE - PUSH UP OTHER SIDE - PUSH DOWN
////7—////7\\\\ N , ’////7\\\\ ~
=K | <” =
N \\\\ : // \\W‘/él/ =

DRAWER REPLACEMENT

Extend the drawer slides from the unit. Insert the brackets on each side of the drawer
into the slots in the slides, being careful that they are properly positioned. Once properly
inserted, completely close the drawer to set the slides in position.

VAMontezuma




POUR UNE VIE ORDONNEE

Montezuma s'engage a vous aider a réussir au travail
et a la maison en étant organisé, préparé et équipé
des bons outils, équipements et fournitures a portée de main.

Nous sommes la pour vous faciliter la vie.

ATTENTION

POUR REDUIRE LES RISQUES DE BLESSURE, L'UTILISATEUR DOIT
LIRE ET COMPRENDRE LE PRESENT MANUEL D’ INSTRUCTIONS
AVANT LA PREMIERE UTILISATION DE CE PRODUIT. CONSERVEZ
CES INSTRUCTIONS POUR CONSULTATION ULTERIEURE.

Inscrivez les renseignements suivants et conservez

ce manuel d'instructions pour consultation ultérieure :

MODELE(S) :
DATE D'ACHAT :
LIEU D'ACHAT :
NO DE RECU :

VAMontezuma




SPECIFICATIONS

POIDS MAXIMAL DU PRODUIT (Y COMPRIS SON CONTENU) : 600 Ib (272 kg)
POIDS MAXIMAL POUR CHAQUE TIROIR : 100 Ib (45 kg)
POIDS MAXIMAL DE LA PARTIE INFERIEURE : 200 Ib (90,7 kg)




ENTRETIEN

Nettoyer réguliérement les devants de tiroirs, les rebords et les autres surfaces avec un
détergent doux et de l'eau.

Lubrifier les roulettes avec de la graisse pour roulements a billes de haute qualité (une fois
par année).

Lubrifier les glissiéres (deux fois par an) avec un produit type WD-40 ou un autre lubrifiant
de qualité. Cela est particulierement important & basse température pour éviter la rigidité
du roulement.

La graisse et I'huile peuvent étre enlevées avec la plupart des liquides de nettoyage
standard. Pour des raisons de sécurité, utiliser un liquide de nettoyage ininflammable.

Vérifier régulierement le chariot pour vous assurer que les roulettes se déplacent librement
et que les glissiéres de tiroir fonctionnent correctement.

SECURITE

Ne pas dépasser les capacités de poids maximales indiquées dans ce manuel. Une
surcharge pourrait faire basculer le chariot, le faire s'effondrer ou endommager les
glissieres de tiroir.

Equilibrer la charge du chariot pour éviter le risque de basculement. Les capacités de
poids maximales indiquées dans ce manuel s'appliquent a certaines sections du chariot
et sont basées sur des poids répartis uniformément pour chaque section.

Ne pas déplacer le chariot lorsque le tiroir est ouvert. Le chariot pourrait alors devenir
instable et basculer.

Garder le chariot sur une surface plane. Ne pas charger, décharger ou placer le chariot
dans une pente. Le chariot pourrait devenir instable et basculer, ce qui pourrait causer
des blessures.

Verrouiller les roulettes du chariot lorsqu'il n'est pas en déplacement.

Ne pas modifier ce chariot d’aucune fagon. Le fait de percer des trous ou de modifier
le chariot réduira sa capacité de charge, qui a été testée, ce qui peut entrainer
I'effondrement du chariot, et causer des blessures.

Tenir tout le monde a distance, notamment les enfants, pendant le chargement, le
déchargement et le déplacement du chariot.

Transporter le chariot lorsqu'il est vide. Bien le fixer pendant le transport. Ne pas monter
ce chariot sur la plateforme d'un camion ou tout autre objet mobile.

Ne pas utiliser le tiroir ou les tablettes comme marche. Ne pas se tenir debout sur le
chariot. Le chariot pourrait basculer ou une tablette pourrait s'effondrer, ce qui pourrait
causer de graves blessures.

VAMontezuma




(=0

Keys are taped
on the inside
of the drawer

REF DESCRIPTION NUMERO D'ARTICLE QTY
1 Poignée latérale 306158 1
2 M6x12 Boulon a téte hexagonale 321051 4
3 M6x12 Boulon a téte cruciforme 320323 40
4  Roulette orientable 302278 2
5 Rondelles 324008 16
6 MB8x20 Boulon a téte hexagonale 321024 20
7  Tiroir 552467 2
8 Doublure de tiroir 552098 2
9 Roulette rigide 302277 2
10 Cerraduray llave (1201-1210) 304082 1
11 Glissiére de tiroir 300022-300023 2
12 Rondelles 324002 4

Para solicitar partes de repuesto, envie un correo electronico a service@montezumastorage.
com, o llame al 1-800-459-4409 (de lunes a viernes, de 8:00 a.m. a 4:30 p.m., CST), o visite
www.montezumastorage.com. Tenga listo el nimero del repuesto y la cantidad. Las llaves de
repuesto se pueden solicitar con el codigo que aparece en la cerradura del candado. No todas
las piezas tienen garantia. Las piezas sin garantia se pueden comprar..

VAMontezuma




ASSEMBLAGE

ASSEMBLER COMPLETEMENT LE CHARIOT CONFORMEMENT AUX
INSTRUCTIONS SUIVANTES. NE PAS PRESUMER DE LA FACON DONT LES
PIECES DOIVENT ETRE ASSEMBLEES. NE PAS LAISSER DE PIECES DETACHEES.

NE PAS UTILISER D'OUTILS ELECTRIQUES POUR ASSEMBLER LE CHARIOT.
UTILISER DES CLES A MAIN POUR SERRER TOUS LES ECROUS ET LES
BOULONS.

FIXER LES PATTES AU CORPS DU CHARIOT ET AU PLATEAU INFERIEUR.

Avec l'aide d'une autre personne, renverser le chariot a deux tiroirs sur une surface lisse
afin de protéger le fini du dessus. S'assurer que les tiroirs sont complétement fermés et
verrouillés avant de renverser le chariot.

Placer les pattes (no 3) vis-a-vis des trous situés sur la partie supérieure du corps du
chariot. Fixer chaque patte au corps du chariot a I'aide de 6 boulons a téte Phillips
M6 x 12 mm (no 2) et serrer.

Avec l'aide d'une autre personne, positionner le plateau inférieur prés du bas des pattes
et fixer les pattes a l'intérieur du plateau inversé a l'aide de 4 boulons a téte Phillips
M6 x 12 mm (no 2) par patte, puis serrer (ne pas trop serrer).

Bottom T

. A~ a
:Zfﬁ <
»
Legs | g M6x12 Phillips
- Head Bolt

M6x12
Hex Bolt

Side
Handle

VAMuontezuma




INSTALLATION DES ROULETTES

Avec le chariot toujours a I'envers, positionner les deux roulettes pivotantes (no 5)
sur le coté gauche du corps du chariot — lorsque I'avant du chariot fait face a vous -
conformément a l'illustration.

Insérer les boulons hexagonaux M8 x 20 mm (no 7) dans les rondelles (no 6), puis dans
les trous de la plague de roulette et dans les trous situés au bas du plateau de chariot.
Répéter 'opération pour les deux roulettes fixes.

Bien serrer (ne pas trop serrer).

Avec l'aide d'une autre personne, replacer le chariot a I'endroit. Positionner la poignée
vis-a-vis des trous du méme c6té du chariot que les roulettes pivotantes (elles doivent
étre du céte droit du chariot lorsqu’elles sont en position verticale et face a vous) et la
fixer a I'aide des boulons hexagonaux M6 x 12 mm (no 2). Bien serrer (ne pas trop serrer).

M8x20 Hex Bolt

Swivel Caster Washer

Rigid Caster

VAMontezuma



INSTALLATION D’UNE BOITE A OUTILS TRIANGLE DE MONTEZUMA DE
30 X 15 PO (76,2 X 38,1 CM)

Remarque : La boite a outils Triangle est vendue séparément.

Avertissement : La boite a outils Triangle doit étre fixée sur le dessus du chariot pour
éviter tout risque de basculement pouvant causer des blessures ou des dommages
matériels.

Une fois I'emballage retiré, installer les poignées latérales.
Retirer les 4 bouchons en caoutchouc au bas du coffre a outils Triangle.

En vous assurant que le couvercle est bien fermé, avec I'aide d'une autre personne, saisir
les poignées latérales et soulever la boite a outils Triangle, puis la déposer sur le chariot
de maniére a ce que les deux articles soient orientés dans la méme direction — comme
sur l'illustration.

Les coins de la boite a outils possédent des trous correspondants a des trous avec
écrous soudés dans le chariot.

Pour installer la boite & outils Triangle de 30 po (76,2 cm) sur le chariot, positionner les

trous des coins de la boite & outils vis-a-vis des trous situés aux coins du chariot. Fixer la
boite a outils au chariot 4 I'aide de 4 boulons hexagonaux M8 x 20 mm (no 7). Bien serrer
(ne pas trop serrer).

8x20 Hex Bolt

VAMuontezuma



DEVANTS DE TIROIRS
MUNIS DU SYSTEME

RAISE AND RELEASE
(LEVER ET LIBERER) 7

., .. . R . Lift
Ces unités ont des devants de tiroirs munis du systéme Raise and
Release (lever et libérer). Pour ouvrir, soulever le devant du tiroir
tout en le tirant vers vous. Pour refermer, pousser fermement le tiroir

jusqu'a ce que le loquet s'enclenche.

Si le tiroir ferme mal, il se peut que le crochet soit tordu ou qu'il
frotte contre les glissiéres du tiroir. Pour résoudre ce probléme,
courber légérement le crochet jusqu’a ce que le tiroir soit engagé

dans la glissiére.

RETRAIT DU TIROIR

Tirer le tiroir de maniéere a 'ouvrir presque entierement. Pousser le levier d'ouverture noir vers
le haut d'un cété, tout en poussant vers le bas le levier d'ouverture noir de I'autre co6té. Tout en
maintenant les leviers dans ces positions, tirer le tiroir vers I'extérieur jusqu'a ce qu'il soit libéré
de la glissiére.

D’UN COTE - DE LCAUTRE COTE -
POUSSER VERS LE HAUT TIRER VERS LE BAS
- /77///7\\\\ N / ////7\\\\ \\\

= \\\\ = / \\W‘-\ ////// E

REMPLACEMENT D’UN TIROIR

Tirer les glissiéres du tiroir hors de l'unité. Insérer les supports de chaque c6té du tiroir dans
les fentes des glissiéres, en veillant a ce qu'ils soient correctement placés. Une fois les
glissieres correctement insérées, fermer compléetement le tiroir pour les mettre en place.

VAMontezuma




VIDA ORGANIZADA

Montezuma se compromete a ayudarle a tener éxito tanto en su trabajo

como en su vida personal mediante la organizacion, la preparacion y el
equipamiento con

las herramientas, el equipo y los suministros domésticos adecuados al
alcance de su mano.

Estamos para garantizar la organizacion de su vida.

ATENCION

PARA DISMINUIR EL RIESGO DE LESIONES, EL USUARIO DEBE
LEERY COMPRENDER ESTE MANUAL DE INSTRUCCIONES ANTES
DE UTILIZAR ESTE PRODUCTO POR PRIMERA VEZ. CONSERVE
ESTAS INSTRUCCIONES PARA CONSULTARLAS MAS ADELANTE.

Complete con la siguiente informacion y conserve

este manual del propietario para consultarlo mas adelante:

MODELO(S):

FECHA DE COMPRA:
LUGAR DE COMPRA:
N.° DE RECIBO:

VAMontezuma




ESPECIFICACIONES

PESO MAXIMO DEL PRODUCTO (INCLUYE EL CONTENIDO): 600 Ib

(272 kg). . ,
PESO MAXIMO DEL CAJON: 100 Ib (45 kg)
PESO MAXIMO DE LA PARTE INFERIOR: 200 Ib (90,7 kg)




MANTENIMIENTO

Limpie el frente de los cajones, las molduras y otras superficies periédicamente con
detergente suave y agua.

Lubrique las ruedas con grasa para rodamientos de alta calidad (cada afo).

Lubrique las guias (dos veces al afio) con un producto como WD40 u otro lubricante de
calidad. Esto es especialmente importante en los ambientes con baja temperatura, ya que
esta puede hacer que el rodamiento se ponga rigido.

La grasay el aceite se pueden quitar con la mayoria de los liquidos de limpieza estandar.
Por razones de seguridad, utilice un liquido de limpieza no inflamable.

Compruebe el carro con regularidad para asegurarse de que las ruedas se mueven
libremente y de que las guias del cajon funcionan correctamente.

SEGURIDAD

No exceda los limites maximos de peso descritos en este manual. La sobrecarga del
carro puede hacer que se incline o se desplome, o bien, que se dafien las guias del

cajon.

Equilibre la carga del carro para evitar que se vuelque. Los limites maximos de peso

establecidos en este manual corresponden a secciones especificas del carro y se basan
en pesos distribuidos uniformemente para esa seccion.

No mueva el carro con el cajén extendido. Esto podria causar que el carro se vuelva
inestable y se incline.

Mantenga el carro en una superficie nivelada. No cargue, descargue ni estacione el
carro en una pendiente. El carro podria desequilibrarse e inclinarse, lo que provocaria
lesiones.

Bloquee las ruedas del carro cuando no esté en movimiento.

No modifique este carro de ninguna manera. Perforar orificios o realizar modificaciones
de cualquier tipo reduciran las capacidades de carga, que han sido probadas, y podrian
causar que el carro colapse.

Mantenga a los nifios y transeuntes alejados mientras cargan, descargan o mueven el
carro.

Transporte el carro cuando esté vacio. Asegurelo correctamente durante el transporte.
No monte el carro en la plataforma de un camién u otro objeto movil.

No utilice el cajon ni los estantes como escalones. No se pare en el carro. El carro se
podria inclinar o una estanteria podria caer, lo que podria causar lesiones graves.

VAMontezuma




(=0

Keys are taped
on the inside
of the drawer

REF DESCRIPCION NUMERO DE PIEZA QTY
1 Poignée latérale 306158 1
2  M6x12 Hex Tornillo 321051 4
3 M6x12 Perno de Cabeza Phillips 320323 40
4  Rueda Giratoria 302278 2
5 Arandela 324008 16
6 MB8x20 Hex Tornillo 321024 20
7 Transatlantico 552467 2
8 Forro del cajon 552098 2
9 Rueda Rigida 302277 2
10 Serrure et clé (1201-1210) 304082 1
11 Diapositiva del cajon 300022-300023 2
12 Arandela 324002 4

Pour commander des piéces de rechange, envoyez un courriel & service@
montezumastorage.com, appelez le 1-800-459-4409(du lundi au vendredi, de 8 h 00 a
16 h 30, HNC), ou visitez www.montezumastorage.com. Ayez en main le numéro de piéce
et la quantité. Les clés de remplacement peuvent étre commandées en utilisant le code qui
apparait sur la face de la serrure. Toutes les pieces ne sont pas couvertes par la garantie. Les
piéces non couvertes peuvent étre achetées.

VAMontezuma




ENSAMBLADO

ENSAMBLE COMPLETAMENTE EL CARRO SEGUN LAS SIGUIENTES
INSTRUCCIONES. NO ASUMA COMO SE DEBE ENSAMBLAR LA PIEZA. NO DEJE
PIEZAS SUELTAS.

NO UTILICE HERRAMIENTAS ELECTRICAS PARA ENSAMBLAR EL CARRO.
UTILICE LLAVES A MANO PARA APRETAR TODAS LAS TUERCAS Y PERNOS.

SUJETE LAS PATAS AL CUERPO DEL CARRO Y A LA BANDEJA INFERIOR.

Con ayuda de otra persona, coloque el cuerpo del carro de 2 cajones boca abajo sobre
una superficie suave para proteger el acabado. Asegurese de que los cajones estén
completamente cerrados y bloqueados antes de colocar el cuerpo del carro boca abajo.

Coloque las patas (n.° 3) sobre los orificios de la parte superior del cuerpo del carro.
Sujete cada pata al cuerpo del carro con (6) tornillos Phillips M6 x 12 (n.° 2) y ajustelos.

Con ayuda de otra persona, coloque la bandeja inferior cerca de la parte inferior y fije la
parte inferior de la pata dentro de la bandeja invertida con (4) tornillos Phillips M6 x 12
(n.° 2) por pata y ajuste (no ajuste demasiado).

Bottom Tray

A A~
s 1
»
Legs | - M6x12 Phillips
- Head Bolt
LN - o
y*. l"/‘
r*l \)"-
- b -
M6x12

Hex Bolt -

Side
Handle

VAMuontezuma




INSTALACION DE LA RUEDA

Con el carro aun boca abajo, coloque las dos ruedas giratorias (n.° 5) en el lado
izquierdo del cuerpo del carro —cuando el frente del carro esté mirando hacia usted—,
segun la ilustracion.

Inserte los tornillos hexagonales M8 x 20 (n.° 7) a través de las arandelas (n.° 6), luego a
través de los orificios en la placa de la rueda y a través de los orificios en la parte inferior
de la bandeja del carro. Repita el procedimiento con las dos ruedas fijas restantes.

Ajuste firmemente (no demasiado).

Con ayuda de otra persona, coloque el carro en posicion vertical. Coloque la manija
sobre los orificios del mismo lado del carro con las ruedas giratorias (debe ser el lado
derecho del carro cuando esté en posicion vertical y mirando hacia usted) y sujétela con
los tornillos hexagonales M6 x 12 (n.° 2). Ajuste firmemente (no demasiado).

M8x20 Hex Bolt

h

Ay g~

Swivel Caster Washer

Rigid Caster

VAMontezuma



INSTALACION DE UNA CAJA DE HERRAMIENTAS TRIANGLE DE MONTEZUMA DE
30 PULG. (79,2 CM) X 15 PULG. (38 CM)

Nota: La caja Triangle se vende por separado.

Advertencia: La caja de herramientas Triangle debe sujetarse a la parte superior del
carro para evitar que se incline accidentalmente, lo que podria causar lesiones o dafios
materiales.

Una vez retirado todo el embalaje, instale las manijas laterales.
Retire los (4) tapones de goma de la parte inferior de la caja de herramientas Triangle.

Con la tapa bien cerrada, con ayuda de otra persona y usando las manijas laterales,
levante la caja de herramientas Triangle sobre el carro para que ambos articulos se
orienten en la misma direccion, segun la ilustracién.

Hay orificios en cada esquina de la caja de herramientas y sus correspondientes orificios
con tuercas soldadas en el carro.

Para sujetar la caja de herramientas Triangle de 30 pulg. (76,2 cm) al carro, alinee los
orificios de las esquinas de la caja con los orificios de las esquinas del carro y sujete
la caja de herramientas al carro con (4) tornillos hexagonales M8 x 20 (n.° 7). Ajuste
firmemente, pero no demasiado.

8x20 Hex Bolt

Washer

VAMuontezuma



COMO LEVANTAR Y
LIBERAR LOS FRENTES
DE LOS CAJONES :

Estas unidades estan equipadas con frentes de cajones que se pueden
levantar y liberar. Para abrir, levante el frente del cajon mientras tira hacia
usted. Para cerrar, empuje el cajon con firmeza hasta que se active el
pestillo.

Lift

Si el cajén no queda cerrado, es posible que el gancho esté doblado, o
bien que esté rozando las guias del cajon. Para solucionar este problema,
doble el gancho levemente hasta que el cajon encastre en la guia.

RETIRO DEL CAIJON

Tire del cajon de manera que quede afuera casi por completo. Levante la palanca negra de
liberacion de un lado mientras empuja hacia abajo la palanca negra de liberacién del otro
lado. Mientras mantiene las palancas en esta posicion, tire del cajon hacia afuera hasta que
se libere de la guia.

UN LADO: EMPUJE HACIA ARRIBA.OTRO LADO: TIRE HACIA ABAJO.

REEMPLAZO DEL CAJON

Extienda las guias del cajon de la unidad. Inserte los soportes de cada lado del cajon en las
ranuras de las guias, con cuidado de ubicarlos correctamente. Una vez insertados, cierre el
cajon por completo para encajar las guias en su lugar.

VAMontezuma




LIMITED WARRANTY

Q WARNING
Cancer and Reproductive Harm — ww w.P65Warnings.ca.gov

ADVERTISSEMENT
A )\ Cancer et dangers pour la reproduction — www.P65Warnings.ca.gov

C ADVERTENCIA
Cancery dafio reproductivo - www.P65Warnings.ca.gov

VAMontezuma




This product is warranted to be free from defects in materials and workmanship for a period of three

(8) years from the date of original purchase.

If this product is defective, email service@montezumastorage.com or call 1-800-459-4409
(Monday-Friday, 8:00 am-4:30 pm, CST). If the product is defective, we will replace the defective
part at no cost to you. Please do not ship your product back to the store or to us unless we send

you written instructions for return.

In the event it becomes necessary for your product to be returned, we will notify you how to

proceed. A copy of your original purchase receipt must accompany the returned product.

Se garantiza que este producto esta libre de defectos en materiales y mano de obra por un periodo

de cinco (3) afios a partir de la fecha de la compra original.

Si este producto es defectuoso, envie un correo electronico a service@montezumastorage.com o
llame al 1-800-459-4409 (de lunes a viernes, de 8:00 a. m. a 4:30 p. m., CST) Reemplazaremos la
pieza defectuosa sin costo adicional. No devuelva su producto a la tienda ni a nosotros, a menos

que le enviemos instrucciones escritas para su devolucion.

En caso de que sea necesaria la devolucion de su producto, le notificaremos como proceder. El

producto devuelto se debe acompafiar con una copia del recibo de compra original.

Ce produit est garanti contre tout défaut de matériaux et de fabrication pour une période de cinq (3)

ans a compter de la date d’achat originale.

Si ce produit est défectueux, envoyez un courriel & service@qualitycraft.com ou composez le
1-800-459-4409 (du lundi au vendredi, de 8 h a 16 h 30, HNC). Si le produit est défectueux, nous
remplacerons la piece défectueuse sans frais. Ne pas renvoyer votre produit au magasin ou & nous

sauf si nous vous envoyons des instructions écrites pour le retour.

Dans I'éventualité ou il serait nécessaire de retourner votre produit, nous vous informerons de la

marche a suivre. Une copie de votre regu d'achat original doit accompagner le produit retourné.

VAMontezuma




VAMontezuma

LIFE ORGANIZED

Manufactured by:

QUALITY CRAFT

Romeoville, IL, USA 60446
service@montezumastorage.com
1-800-459-4409

(Monday to Friday, 8:00 am—4:30 pm, CST)

Made in China

www.montezumastorage.com MUC3102WB_7/23




